Francais:
Attention - suivre l'ordre de montage, que vous pouvez le voir sur les photos.

* Photo A: Remuer l'original Vis point 1.

* Photo B: Appliquer le Coté Droit de la Protection au Point 1, avec l'item N°2
(Vis) et ajuster.

« Photo C: Appliquer les items N°1 (Vis), N°4 (Rondelle) et N°6 (Ecrou Freine) en
Point 2 et ajuster

* Photo D: Appliquer le Cété Gauche de la Protection au Point 3, avec I'item N°3
(Screw) et ajuster.

* Photo E: Appliquer Iltem N°1 (Vis) au Point 4 et ajuster.

* Photo F et G: Serrer toutes les vis.

* Photo H: Appliquer I'item N°7 (Plastique Top).

CROSSPRO

Managoment
System
Iso?oo';ms ~R O T eC TIONn P a8 RTS
ennipien | ISR
© e

910807772

CROSSPRO

ALUMINUM TRAIL ENGINE GUARD
SUZUKI DL 1000 V-STROM 2014-2016
Ref.: 2CP1250017

WWW.Crosspro.pt



Ed

CROSSPRO

Taco Redondo c. Friso / Round Tube Plastic Hole Plug (22 - Ref.: 1370010003

Porca Freada / Nut Nylock M6 - DIN 985

ALUMINUM TRAIL ENGINE GUARD 24
SUZUKI DL 1000 V-STROM 2014-2016

CROSSPRO

Paraf. Cabeca Redonda Sext. Int. c. FA / Screw Round Head With Washer False |M6x16 - 1SO 7380

Anilha / Washer M6 - DIN 125

R IRININININ

Paraf. Cabeca Cilindrica Sext. Int. / Socket Head Cap Screw M10x1,25x60 - DIN 912

7

6

5

4

3 Paraf. Cabega Cilindrica Sext. Int. / Socket Head Cap Screw M10x1,25x80 - DIN 912
2

1 Paraf. Cabeca Cilindrica Sext. Int. / Socket Head Cap Screw M6x16 - DIN 912 4
M

N2:|COMPONENTE (COMPONENT):

DESCRICAO (DESCRIPTION):|QUANT.:

ACESSORIOS (ACCESSORIES)

Instrucdo de Montagem / Assembly Sequence

English:
Attention — Follow the assembly instruction sequence has you can see in the photos.

* Photo A: Remove original screw Point 1.

* Photo B: Apply the Right Side of the Protection on Point 1 with item N°2 (Screw) and
adjust.

* Photo C: Apply items N°1 (Screw), N°4 (Washer) and N°6 (Nut Nylock) on Point 2 and
adjust.

* Photo D: Apply Left Side of the Protection on Point 3 with item N°3 (Screw) and adjust.
* Photo E: Apply item N°1 (Screw) on Point 4 and adjust.

* Photos F and G: Tight all screws.

* Photo H: Apply item N°7 (Plastic Top).

Portugués:

Atencdo — Siga a sequénciade instrucdo de montagem que pode ver nas
fotos.

* Foto A: Remover parafuso de origem Ponto 1.

* Foto B: Aplicar Carenagem Lado Direito no Ponto 1 com o item N°2 (Parafuso) e
ajustar.

* Foto C: Aplicar os itens N°1 (Parafuso), N°4 (Anilha) e N°6 (Porca Freada) no
Ponto 2 e ajustar.

* Foto D: Aplicar Carenagem Lado Esquerdo no Ponto 3 com o item N°3
(Parafuso) e ajustar.

* Foto E: Aplicar o item N°1 (Parafuso) no Ponto 4 e ajustar.

* Fotos F e G: Apertar todos os parafusos.

* Foto H: Aplicar o item N°7 (Topo Plastico).

1D.022.02 DATE: 06/07/2020




